Helicopters

Sort By:  
6.10€  Inc Tax
4.27€  Inc Tax
6.71€  Inc Tax
300X Battery Mount (H30B003XXT)
• Use for T-REX 300X

Specifications
Carbon Fiber Material

Content
• 1x 300 Battery Mount



7.32€  Inc Tax
300X Gyro Mount Set (H30B004XXT)
• Use for T-REX 300X

Specifications
Carbon Fiber Material

Content
• 1x 300 Gyro Mount
• 1x 300 Rudder Servo Mount Board
• 2x M2 Cone Nut (M2x1.8mm)


14.03€  Inc Tax
300X Frame Mounting Block (H30B007XXT)
• Use for T-REX 300X

Specifications
Aluminum Alloy Material

Content
• 2x 300 Frame Mounting Block
• 2x 300 Frame Mounting Bolt (M2x30mm)
• 8x Socket Screw (M2x4mm)


17.69€  Inc Tax
300X Shapely Reinforcement Plate And Brace Assembly (H30B009XXT)
• Use for T-REX 300X

Specifications
Aluminium Alloy Material

Content
• 1x 300 Shapely Reinforcement Brace (R)
• 1x 300 Shapely Reinforcement Brace (L)
• 8x Socket Screw (M2x8mm)



17.69€  Inc Tax
300X Main Shaft Bearing Block (H30B011XXT)
• Use for T-REX 300X

Specifications
Aluminium Alloy Material

Content
• 2x 300 Main Shaft Bearing Block
• 2x Bearing MR84ZZ (4x8x3mm)
• 8x Socket Screw (M2x4mm)
• 4x Socket Screw (M2x6mm)
• 4x Socket Screw (M2x8mm)


20.74€  Inc Tax
300X Landing Skid (H30F001XXT)
• Use for T-REX 300X

Content
• 1x 300 Landing Skid



6.10€  Inc Tax
450 Tail Shaft Slide Bush (H45T001XXT)
• Use for T-REX 300X / 450 / 470L

Content
• 1x Tail shaft slide bush (3x4x10.8mm)



6.10€  Inc Tax
470L Tail Pitch Control Link (H47T022XXT)
• Use for T-REX 300X / 470L

Content
• 2x 450 V2 Tail Pitch Control Link (10.75x5.8x5.7mm)
• 4x Collar B (2x3x2.5mm)
• 2x Socket Button Head Collar Screw (M2x6mm)



6.10€  Inc Tax
50 Tail Blade (HQ0503A)
• Use for T-REX 300X

Specifications
Shape: Symmetrical Wing
Length: 50mm
Width: 2.6mm
Shaft Diameter: 2mm
Weight: 2.8g/set

Content
• 2x Tail rotor blade



6.10€  Inc Tax
Canopy Nut (HS1279T)
• Use for T-REX 450 / 300X

Content
• 4x canopy nut



4.27€  Inc Tax
DS4 Servo Horn Set (HSP41503)
• Suitable for servos of ALIGN DS4 series

Content
• 3x DS4 Servo Horn, long
• 1x DS4 Servo Horn, short



4.27€  Inc Tax
300X Painted Canopy (HC3001)
• Use for T-REX 300X

Content
• 1x Painted Canopy
• 2x Fiberglass Canopy Nut



18.91€  Inc Tax
Main Drive Gear 115T (H30G002XXT)
• Use for T-REX 300X
• Must use with:
- Motor Pinion Gear 14T (H30G003XXT)

Specifications
Polyoxymethylene Material

Content
• 2x Main Drive Gear 115T


6.71€  Inc Tax
Motor Pinion Gear 14T (H30G003XXT)
• Use for T-REX 300X
• Must use with:
- Main Drive Gear 115T (H30G002XXT)

Specifications
Stainless Steel Material
Modulus: 0.5
Shaft Diameter: 3mm
Weight : 1.2g/pc

Content
• 2x Motor Pinion Gear 14T


6.71€  Inc Tax
F2.5-6M Thrust Bearing (H30R001XXT)
• Use for T-REX 300X Feathering Shaft (H30H003XXT)

Content
• 4x F2.5-6 Thrust Bearing (2.5x6x3mm)
• 4x Washer (4x6x0.5mm)



6.71€  Inc Tax
Tail Drive Belt (H30T003XXT)
• Use for T-REX 300X

Content
• 1x Tail Drive Belt



6.71€  Inc Tax
300X Tail Boom Mount (H30T004XXT)
• Use for T-REX 300X
• Must use with:
- 300X Carbon Main Frame (H30B001XXT)

Specifications
Glass Fiber Reinforced Nylon Material

Content
• 1x 300 Tail Boom Mount (L)
• 1x 300 Tail Boom Mount (R)
• 4x Hex Mounting Bolt (M2x14mm)



6.71€  Inc Tax
RCM-BL300MX Brushless Motor (3700KV/2216) (HML30M01)
• Use for T-REX 300

Specifications
Input voltage: 3S
Max continuous current: 24A (36A 5sec)
Max output power:Approx. 260W (400W 5sec)
KV value: 3700KV
Stator Dimension: 2216
Stator Arms: 9
Magnet Poles: 6
Spindle: 3.5mm
Dimension: 29.2x43.7mm
Weight: Approx. 70g

Content
• 1x 300MX Brushless Motor
• 2x Socket Screw (M2.5x6mm)
• 3x 3.5mm gilt terminal



45.75€  Inc Tax
RCE-BL25A Brushless ESC 25A (HES02501)
• BEC output voltage(6~7.4V) to show great performance on the torque & speed of servo.
• BEC output utilizing switching power system,suitable for 3S~6S Li battery, with continuous current rating of 3A, and burst rating of 7A.
• Three programmable throttle speed settings to support quick throttle response.
• Govener Mode (governor speed controller slow down system).
• Small and compact PCB design for ease of installation.
• Large heatsink for great thermal performance.
• High compatibility to work with 98% brushless motors in the market.
• Ultra smooth motor start design to run with all kinds of brushless motors.
• The power inlet adapts Japanese made "Low ESR" capacitor in order to provide stable power source.
• The BEC power outlet adapts a Japanese made specialty polymer aluminum electrolytic capacitor. It provides better noise filtering capability than other BL ESC in the market, and moreover to give more stable performanceof R/C receiver and BEC.
• Users can use the transmitter to operate the motor setting by Super stylized CPU.
• If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the Aircraft Locator Option. The Aircraft Locator Option is engaged by tuming off the transmitter. When the ESC does not receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or with low noise resistant PM receivers.

Specifications
Continuous current: 25A
Surge current: 40A (for 15seconds)
Supporting motor types: 2 poles to 10+poles in/outrunner brushless motors
Supporting maximum RPM: 2poles=>190,000rpm, 6poles=>63,000rpm
Supporting input voltage: 11.1V to 22.2V
Supporting battery types: Li-Ion / Li-Po 3-6 cells
BEC output: 6.0V - 7.4V, 3A (Burst 7A)
Size: 47x22x10mm
Weight: 27g

Content
• 1x RCM-BL300MX Brushless Motor 3700KV
• 2x Socket Screw (M2.5x6mm)
• 3x ALIGN standard 3.5mm gilt terminal



41.48€  Inc Tax
Align Mini A.BUS 14-Ch AFHDS 2A Receiver (HEG00003)
• Use for A10 Transmitter

Specifications
Channel: 14 channels
RX Sensitivity: -105dBm
RF Range: 2.4055 ~ 2.475 GHz
System Mode: 2.4G system AFHDS 2A
Input Power: 4.0 ~ 8.4V
Transmit Distance: In the air without interference <150M
Dimension: 20x15.2x5.3mm

Content
• 1x Mini A.BUS Receiver
• 1x Receiver Bind Plug
• 1x Double Sided Tape



28.06€  Inc Tax
Align 3S1P 11.1V 1300mAh 30C (XT30) (HBP13002)
1x Align 3S1P 11.1V 1300mAh 30C (XT30)


19.52€  Inc Tax
300X / 450 / 470L Metal I-shaped Arm (H47T017XXT)
• Use for T-REX 300X / 450L / 470L

Content
• 1x 450 Metal I-shaped Arm
• 1x 450 Metal Mount Link
• 1x Linkage ball A (M2x2.5) (4.75x7.18mm)
• 4x Bearing F681XZZ (1.5x4x5x2mm)
• 2x Bearing FMR52ZZ (2x5x2.3mm)
• 4x Socket button head screw (#0-80x4mm)
• 2x Socket button head screw (M2x4mm)



15.86€  Inc Tax
470L Tail Pitch Assembly (H47T016XXT)
• Use for T-REX 300X / 470L

Content
• 1x Metal Bearing mount
• 2x Bearing MR74ZZ (4x7x2.5mm)
• 1x Bearing mount washer (4x5.1x1.6mm)
• 1x Slide shaft (2x3x8.4mm)
• 1x Metal T type arm
• 2x Collar screw (M2x6mm)
• 2x Control link (1.5x2.3x1.4mm)
• 4x Collar B (2x3x2.5mm)
• 2x Collar screw (M2x6.5mm)


13.42€  Inc Tax
470L Plastic Tail Rotor Holder (H47T009XXT)
• Use for T-REX 300X / 450 / 470L

• When using with 450 use Tail Pitch Assembly (HS1304B)
• When using with 470L use Tail Pitch Control Link (H47T022XXT)

Content
• 2x Plastic Metal Tail Rotor Holder
• 1x Tail rotor hub
• 2x Bearing MR63ZZ (3x6x2.5mm)
• 2x Bearing MR74ZZ (3.5x7x2.5mm)
• 2x Thrust bearing (3x6x2.8mm)
• 2x Washer (2x4.8x0.6mm)
• 2x Washer (2x4.8x0.3mm)
• 2x Socket button head collar screw (M3x6mm)
• 2x Socket button head collar screw (M3x12mm)
• 2x Round Carpentry Screw (T2x6mm)
• 1x M3 set screw (M3x3mm)
• 2x M2 Locking nut



10.98€  Inc Tax
470L Tail Rotor Holder (H47T006XXT)
• Use for T-REX 300X / 450 / 470L

• When using with 450 use Tail Pitch Assembly (HS1304B)
• When using with 470L use Tail Pitch Control Link (H47T022XXT)

Content
• 1x 470 Metal Tail Rotor Holder
• 1x Screw
• 2x MR74ZZ-d35 C2 Bearing (3.5x7x2.5mm)
• 2x MR63ZZ C2 Bearing (3x6x2.5mm)
• 2x Thrust Bearing F3-6M (3x6x2.8mm)
• 2x Washer (3x4.8x0.3mm)
• 2x Washer (2x4.8x0.6mm)
• 2x Socket Collar Screw (M2x6mm)
• 2x Screw (M2x6.5mm)
• 2x Socket collar screw (M2x9mm)



17.69€  Inc Tax
300X / 450DFC M2 socket collar screw (H45185)
• Use for T-REX 300X and 450 DFC 


Content
• 4x Socket collar screw (M2x15mm)
• 4x Washer (2x3.6x0.2mm)



3.66€  Inc Tax
T-REX 250-500 Hardware Bag (H45168)
• Use for T-REX 250, 300X, 450, 500


15.86€  Inc Tax
300X Linkage Ball Set (H30Z001XXT)
• Use for T-REX 300X

Content
• 2x 300 Linkage Ball A (3.5x5.8mm)
• 2x 300 Linkage Ball B (3.5x8.1mm)
• 1x 300 Linkage Ball C (3.5x5.8mm)
• 1x 300 Long Linkage Ball (3.5x16.5mm)
• 3x 250 Linkage Ball A (3.5x5.3mm)
• 1x 250 Linkage Ball B (3.7x7.32mm)



9.76€  Inc Tax
300X Plastic Tail Belt Unit (H30T007XXT)
• Use for T-REX 300X

Specifications
Glass Fiber Reinforced Nylon Material

Content
• 1x 300 Plastic Tail Belt Unit
• 1x 300 Tail Rotor Shaft Assembly 13T (48x3mm)
• 2x Bearings 683ZZ (3x7x3mm)
• 2x Socket Screw (M2x14mm)
• 1x Socket Screw (M2x8mm)
• 3x M2 Hex Nut (M2xT1.5)
• 1x 470 Tail Belt Unit Cone Nut (M2x5mm)
• 1x Washer (2.6x4x0.5mm)



12.81€  Inc Tax
300X Belt Pulley Assembly (H30T006XXT)
• Use for T-REX 300X

Specifications
Aluminium Alloy Material

Content
• 2x 300 Belt Pulley Mount (10x5.3x7.2mm)
• 2x 300 Belt Pulley (4x7.4x4.9mm)
• 2x 300 Belt Pulley Spring (3.2x4.4x8.5mm)
• 4x Bearing 681ZZ (1.5x4x2mm)
• 2x Socket Button Head Screw (M2x6mm)


14.64€  Inc Tax
Per Page      61 - 90 of 143